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PC: 1H

TEST PERFORMED: NFPA 701 - Standard Methods of Fire Tests for Flame Resistant Textiles and Films 1989
Edition (Small Scale Procedure for Curtains & Draperies Weighing Less than 10 oz/yd?)

Note: NFPA 701 - 1989 fdition was specified by the older building codes for
draperies, window treatments, and similar hanging decorations. The older
building codes reguired both the Small Scale and Lavge Scale Tests.

In 1996 N¥PA 701 was revised and an entirely different test was developed for
draperies, window treatments, and similar hanging decorations. This single
test (which replaces the 1989 Tests) is designated as Test Method 1.

RESULTS REPCRTED: {x] Initially
{ ] After 3 dry cleanings
[ 1 After 5 launderings € 160°F

RESULTS: Afterflame* Flaming Dzrip Char Length
Specimen # (seconds) (seconds) {inches)
Length: 1 5.0 0.0 3.5
2 20.0 0.0 5.0
3 0.0 0.0 4,4
4 1z2.0 0.0 5.2
5 0.0 0.0 4.0
Width: & 0.0 0.0 3.8
7 3.0 0.0 4.7
8 0.0 0.0 4.8
] G.¢ 0.0 2.1
10 G.0 0.0 4.8
By 0.0 Avg 4.3
APPROXIMATE WEIGHT OF MATERIAL (as measured by Govmark): 7.7 oz/yd?

CONCLUSION: PBased on the above Results and Acceptance Criteria, the item tested:

(x] Complies; [ ] Dees not comply; [ 1 Requires testing of 5 additional specimens
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ACCEPTANCE CRITERIA:
Char Length {inches)

Afterflame Flaming Drip (seconds} = @—ommmosooooo oo
{seconds) Maximum Average Max.Avqg. Max,Ind.Spec.
* 2.0 6.5" 7.5"

* Afterflame is required to be recorded;
however, it is not factored into the Acceptance Criteria.

RETEST PROVISION:

Test 5 additional specimens if only 1 specimen exceeds 7,.5" Char Length.
REMARKS: None.

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance
with the procedures and equipment specified by NFPA 701 - 1989 Edition Small Scale Procedure for
Curtains and Draperies.

AUTHORIZED SIGNATURE
THE GOVMARK ORGANIZATION, INC. /ib

Hies, HEATHER ROBERTSON
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The resulis contained in this report relate only to item{s) tested. The test report shall not be
reproduced, except in full, without written approval from The Govmark Organization, Inc.



